
ED Naltrexone, Gabapentin, & Acamprosate Rx

Date:

Prescriber Name:                                                            	          License Number:   	  

Prescriber Signature: 

			   PATIENT DEMOGRAPHIC INFORMATION
	 Name

	 Health Care #

	 DOB

	 Phone Number

	 Patient Address 

	 Primary Care Provider

www.metaphi.ca

Naltrexone 50 mg 	  
One tablet by mouth once daily for 14 days. 	  
Mitte: 14 tablets 
Refills: 0  
LU 532

Acamprosate 333 mg 
Two tablets by mouth three times daily for 14 days.  	  
Mitte: 84 tablets  	  
Refills: 0  
LU 531 

Acamprosate 333 mg 
One tablet by mouth three times daily for 14 days for CrCl 30–50 ml/min. 
Mitte: 42 tablets  
Refills: 0  
LU 531

Gabapentin 300 mg capsule 
One capsule by mouth three times daily for 14 days. 
Mitte: 42 tablets 
Refills: 0

Thiamine 100 mg once daily 
Mitte: 30 tablets 
Refills: 0 

Emergency Department/Address:                                                                                                                Phone:


